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a Slagkra

ft® Sats nr/ Assy. nr:
Utgava / Revison: 0

4713624

TRANSPORTSTOD W70 KPL.
SUPPORT
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a Slagkra

ft® Sats nr/ Assy. nr:

Utgava / Revison: 0

4713624

TRANSPORTSTOD W70 KPL.
SUPPORT

1 [ 1 [TRANSPORTSTOD SUPPORT 4712345
W70/W180
2 | 1 |KATTING 13mm-14m  |CHAIN 13mm-1,4m 4711411
3 | 2 |KOPPLINGSLANK LINK Max last: 6,8t 4711392
4 | 2 [taPP T-sTOD PIN T-SUPPORT D25x155 5012883
5 | 4 |SAXPINNE SPLIT PIN SP 6,3x40 1048321
6 | 1 |REFLEXTEJP REFLECTIVE TAPE 5018175
T:?; g?; Benamning Description Dimension F"Aar:i.nr:r

> info@cranab.se

& +46-(0)933-135 00




a Slagkra

ft® Sats nr/ Assy. nr: 4713264
Utgava / Revison: 0

SLANGSATS MOTORPAKET
HOSE KIT

(4713264 inkl 4713265)

Pos
Fig

Ant
Qty

Benamning

Description

Dimension

Art. nr
Part. nr

> info@cranab.se

& +46-(0)933-135 00




a Slagkra

® Sats nr/ Assy. nr: 4713264
Utgava / Revison: 0

SLANGSATS MOTORPAKET

HOSE KIT

Added to kit 4713264

(4713264 inkl 4713265)

_

H
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1 |Oljekylare - Kran (retur slaga) Oil cooler - Crane
2 |Oljekylare - H-tank (retur) Oil cooler - Tank (T)
3 |Slagapump - Kran (tryck) Pump Mower - Crane (P)
4 |Ventilpaket - Kranpump (tryck) Valve - Pump Crane (P)
5 |Ventilpaket - H-tank (retur) Valve - Tank (T)
6 |Slagapump - H-tank (drénering) Pump Mower - Tank (drain)
7 |Kranpump - H-tank (dranering) Pump Crane - Tank (drain)
8 |Ventilpaket - Slagapump (servotryck) |Valve - Pump Mower (servo pressure)
9 [Ventilpaket - Kranpump (LS) Valve - Pump Crane (LS)
10 |Skottgenomgang Bulkhead Connection
11 | Skottgenomgang Bulkhead Connection
12 |Hydraulpump - Hydraultank (sug) Pump - Tank (suction)
Pos |Beskrivning Description
1 1 |HYDRAULSLANG HYDRAULIC HOSE 11.1/2 1400 4713266
2 1 |HYDRAULSLANG HYDRAULIC HOSE 11.1/2 690 4713267
3 1 |HYDRAULSLANG HYDRAULIC HOSE 411400 4713268
4 1 |HYDRAULSLANG HYDRAULIC HOSE 2 3/4 1240 4713269
5 1 |HYDRAULSLANG HYDRAULIC HOSE 11710 4713270
6 1 |HYDRAULSLANG HYDRAULIC HOSE 13/4710 4713271
7 1 |HYDRAULSLANG HYDRAULIC HOSE 1 3/4 660 4713272
8 1 |HYDRAULSLANG HYDRAULIC HOSE 2 1/4 1380 4713273
9 1 |HYDRAULSLANG HYDRAULIC HOSE 2 1/4 1300 4713274
10 1 |O-RING O-RING 32,93x3,53 1038066
11 1 |O-RING O-RING 47,22x3,53 1038249
12 1 |SUGSLANG HOSE 13" 990 4713265
T:?gs g?; Benamning Description Dimension F"Aar:i.nr:r

> info@cranab.se
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E SIagkraft® Sats nr/ Assy. nr: 4712970

Utgava / Revison: 0

HYDRAULTANK KPL
HYDRAULIC RESERVOIR

.

Pos | Ant
Fig | Qty

Art. nr

Benamning Description Dimension Part. nr
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a Slagkra

® Sats nr/ Assy. nr:

Utgava / Revison: 0

4712970

HYDRAULTANK KPL
HYDRAULIC RESERVOIR

1 | 1 |HYDRAULTANK SV HYDRAULIC RESERVOIR 4712971
2 | 1 |RETURFILTER FILTER 4712981
3 | 1 |ANDNINGSFILTER FILTER HOUSING 5018213
4 | 1 |TEMPERATURGIVARE |TEMP. SENSOR M10 5018218
5 | 1 |TRYCKGIVARE PRESSURE SENSOR 0-6bar 4713579
6 | 1 |NIVAGIVARE LEVEL SENSOR 4711427
7 | 2 |SNABBKOPPLING HANE |TEMA 5000 male G172 1046267
8 | 2 |SKYDD COVER G112 1049220
9 | 3 |BRICKA TREDO SEAL GSTB 172 1001957
10 | 2 |BRICKA TREDO SEAL GSTB 1 1005370
11 | 1 |BRICKA TREDO SEAL GSTB 1.1/4 1005388
12 | 1 |ADAPTER ADAPTER 1/2'R-13/16"0 4700809
13 | 1 |ADAPTER ADAPTER 112'G112"G 1060701
14 | 1 |ADAPTER ADAPTER 3/4"GA1"G 1038009
15 | 1 |ADAPTER ADAPTER 1"GA1"G 5001014
16 | 1 |ADAPTER ADAPTER 11/2'G1.1/4"G 1041193
17 | 1 |ADAPTER ADAPTER 1/2'RSF-1/2'G 1039718
18 | 1 |ADAPTER ADAPTER 3/4"RSF-3/4"G 1041818
19 | 1 |ADAPTER ADAPTER 1/2'R1/2'G 9606548
20 | 2 |SKRUV SCREW M6SF 8.8 M12x30 | 4705373
21 | 2 |SKRUV SCREW M6SF 8.8 M12x40 | 1060452
22 | 2 |DISTANS SPACER 218x212x9 1060440
23 | 2 |MUTTER LOCK NUT LASMF 8 M12 1060769
24 | 1 |BUNTBANDSFASTE CABLE TIE MOUNT 27x27 4708685
T:?gs g?; Benamning Description Dimension F"Aar:i.nr:r
M info@cranab.se & +46-(0)933-135 00




E S|agkraft® Sats nr/ Assy. nr: 4713620

Utgava / Revison: 0

BRANSLETANK KPL

FUEL TANK %

Pos | Ant
Fig | Qty
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a Slagkra

ft® Sats nr/ Assy. nr: 4713620
Utgava / Revison: 0

BRANSLETANK KPL

FUEL TANK

1 | 1 |BRANSLETANK SV FUEL TANK 4713619
2 | 1 |NIVAGIVARE LEVEL SENSOR 4713015
3 | 1 |ANDNINGSFILTER FILTER HOUSING 5018213
L | 1 |[TANKLOCK FUEL CAP 4713010
5 | 1 |FILTER FILTER 4713012
¥ | 2 |BRICKA TREDO SEAL 1039494
6 | 2 |ADAPTER ADAPTER 1039692
8 | 1 |MAGNETPROPP MAGNETIC PLUG 5012045
9 | 1 |BRICKA TREDO SEAL 1005388
10 | & [SKRUV SCREW 4705373
11| 2 |DISTANS SPACER 1060440
12 | 2 [MUTTER LOCK NUT 1060769
13 | 1 |BUNTBANDSFASTE CABLE TIE MOUNT 4708685
T:?; g?; Benamning Description Dimension Ifar:i.nr:r
K info@cranab.se @& +46-(0)933-135 00




HSIagkraft® Sats nr/ Assy. nr: 4713131

Utgava / Revison: 1

MOTORRAM DELMONT.
ENGINE FRAME KIT

Pos | Ant
Fig | Qty

Art. nr

Benamning Description Dimension Part. nr
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HSIagkraft® Sats nr/ Assy. nr: 4713131

Utgava / Revison: 1

MOTORRAM DELMONT.
ENGINE FRAME KIT
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a Slagkra

ft® Sats nr/ Assy. nr:

Utgava / Revison: 1

4713131

MOTORRAM DELMONT.
ENGINE FRAME KIT

1 | 1 |MOTORRAM W70 ENGINE FRAME 4713161
2 | 2 |MOTORKUDDE ENGINE MOUNT 40 Shore 4712943
3 | 2 |MOTORKUDDE ENGINE MOUNT 50 Shore 4712944
4 | 1 |BATTERILADA BATTERY BOX 4713227
5 | 1 |INSUGSLEDNINGKIT __ |INTAKE PIPE 4713575
6 | 1 |RORKLAMMER @76 SV. |PIPE CLAMP 4713192
7 | 1 [sTAcT-sTOD STAY t=15 4713145
8 | 1 |SLANGHALLARE HOSE HOLDER 4713146
9 | 1 |BRANSLESLANG RETUR |FUEL HOSE RETURN 4713147
10 | 1 |BRANSLESLANG SUG | FUEL HOSE FILTER- ENGINE | 4713148
11 | 1 |BRANSLESLANG FILTER |FUEL HOSE FILTER- FILTER | 4713149
12 | 1 |BRANSLESLANG FUEL HOSE TANK - FILTER 4713150
13 | 16 |BUNTBAND GRANTOPP |CABLE TIE 5018402
14 | 8 |SPARRTAPP LOCK PIN 5018228
15 | 1 |TATNINGSJ/KANTLIST | SEALING PROFILE 4713606
16 | 1 |TATNINGSJKANTLIST | SEALING PROFILE 4713608
17 | 1 |VIBRATIONSDAMPARE |RUBBER CUSHION 1046507
18 | 3 |SKRUV SCREW M6SF 8.8 M8x20 | 1060600
19 | 3 |SKRUV SCREW M6S 8.8 M8x30 1061265
20 | 2 |SKRUV SCREW M6SF 8.8 M10x25 | 1060420
21 | 2 |SKRUV SCREW M6SF 8.8 M10x30 | 1060804
22 | 1 |SKRUV SCREW M6S 8.8 M12x20 | 1061201
23 | 8 |SKRUV SCREW MBSF 8.8 M12x25 | 1060442
24 | 4 |SKRUV SCREW M6SF 8.8 M12x40 | 1060452
25 | 1 |SKRUV SCREW MCG6S 12.9 M20x70 | 1042577
26 | 13 |BRICKA NORD-LOCK WASHER NL 13,5x25x3,4 1046440
27 | 8 |BRICKA WASHER BRB 13x24x2 1060378
28 | 2 |BRICKA WASHER BRB 21x36x3 1060726
20 | 3 |MUTTER LOCK NUT LASML 8 M8 1038215
30 | 2 |MUTTER LOCK NUT LASMH 8 M10 1060724
31 | 8 |MUTTER LOCK NUT LASMF 8 M12 1060769
32 | 1 |MUTTER LOCK NUT LASMH 8 M20 1060725
T:?gs g?; Benamning Description Dimension F"Aar:i.nr:r
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a Slagkra

ft® Sats nr/ Assy. nr: 4713227
Utgava / Revison: 0

BATTERILADA
BATTERY BOX
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a Slagkra

ft® Sats nr/ Assy. nr: 4713227
Utgava / Revison: 0

BATTERILADA
BATTERY BOX

1 1 |BATTERIHYLLA BATTERY SHELF 4113223
2 1 |BATTERIKAPA BATTERY COVER 4113226
3 2 |BATTERI ACCUMULATOR 1039265
b 4 |SKRUV SCREW 1060793
5 2 |SKRUV SCREW 1061267
6 2 |KORSVRED KNOB 4110240
7 2 |BRICKA WASHER 1043116
8 | 2 |BATTERIFASTE BRACKET L1394
9 2 |MUTTER LOCK NUT 1060718
10 2 |SKRUV SCREW 1060759
1 1 |PLAT PLATE 47113522
12 3 |SKRUV SCREW 1060731
T:?; g?; Benamning Description Dimension Ifar:i.nr:r

> info@cranab.se

& +46-(0)933-135 00




a Slagkraft’

Sats nr/ Assy. nr: 4713575
Utgava / Revison: 0

INSUGSLEDNING KIT
INTAKE PIPE
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a Slagkra

Utgava / Revison: 0

ft® Sats nr/ Assy. nr: 4713575

INSUGSLEDNING KIT
INTAKE PIPE

1 1 |INSUGSROR SV INLET PIPE 47113576
2 1 |Slangboj 90° ELBOW REDUCER 4113547
3 1 |Reducering Hump ©£89/716 REDUCER 47113578
5 2 |KLAMMER CLAMP 5018275
6 1 |KLAMMER CLAMP 47112807
A 1 |KLAMMER CLAMP 5018354
T:?gs g?; Benamning Description Dimension F"Aar:i.nr:r

K info@cranab.se @& +46-(0)933-135 00




4713070

® Sats nr/ Assy. nr:
Utgava / Revison: A

OLJEKYLARE KPL
OIL COOLER
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E S|agkraft® Sats nr/ Assy. nr: 4713070

Utgava / Revison: A

OLJEKYLARE KPL
OIL COOLER

1 | 1 |OLJEKYLARE OIL COOLER 4713069
2 | 1 |INFASTNING MOUNTING COOLER t=4 4713071
3 | 2 |ADAPTER ADAPTER 1"G-1.1/2"G 1038173
4 | 2 |BRICKA TREDO SEAL GSTB 1 1005370
5 | 2 |SPARRTAPP LOCK PIN 5018228
6 | 4 |SKRUV SCREW M6S 8.8 M8x12 | 76-940199
7 | 4 [SKRUV SCREW M6S 8.8 M8x16 1060657
8 | 2 |SKRUV SCREW M6SF 8.8 M10x25 | 1060420
9 | 8 |BRICKA WASHER BR 9x18x1,5 1042951
10 | 2 |BRICKA WASHER BRB 13x24x2 1060378
11 | 2 |MUTTER LOCK NUT LASMF 8 M10 1060437
12 | 2 |MUTTER LOCK NUT LASMF 8 M12 1060769

T:?; g?; Benamning Description Dimension F"Aar:i.nr:r

M info@cranab.se &
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E S|agkraft® Sats nr/ Assy. nr: 4713136

Utgava / Revison: A

DIESELMOTOR C3.6 55 kW kpl
DIESEL ENGINE C3.6 55 kW
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a Slagkraft

DIESELMOTOR C3.6 55 kW kpl
DIESEL ENGINE C3.6 55 kW
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n SIagkraft® Sats nr/ Assy. nr: 4712941

Utgava / Revison: A

DIESELMOTOR C3.6

DIESEL ENGINE C3.6

Pos
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Benamning Description Dimension Part. nr
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a Slagkra

ft® Sats nr/ Assy. nr: 4712941
Utgava / Revison: A

DIESELMOTOR C3.6
DIESEL ENGINE C3.6
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a Slagkraft’

Sats nr/ Assy. nr: 4712941
Utgava / Revison: A

DIESELMOTOR C3.6
DIESEL ENGINE C3.6
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n SIagkraft® Sats nr/ Assy. nr: 4712941

Utgava / Revison: A

DIESELMOTOR C3.6
DIESEL ENGINE C3.6
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a Slagkraft’

Sats nr/ Assy. nr: 4712941

Utgava / Revison: A

DIESELMOTOR C3.6

DIESEL ENGINE C3.6
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a Slagkraft’

Sats nr/ Assy. nr: 4712941
Utgava / Revison: A

DIESELMOTOR C3.6
DIESEL ENGINE C3.6

1 | 1 |FILTER FILTER ELEMENT AIR PRIMARY 4713854
2 | 1 |FILTER FILTER ELEMENT AIR SECONDARY | 4713855
3 | 1 |REGNSKYDD CAP AIR CLEANER 4713856
4 | 1 |FILTER FILTER ELEMENT FUEL WATER SEP. | 4713857
5 | 1 |FILTER FILTER ELEMENT FUEL SECONDARY | 5018475
6 | 1 |FILTER FILTER ELEMENT OIL (INCL O-RING) | 4713858
7 | 1 |FLAKTREM BELT SERPENTINE 4713859
8 | 1 |REMSPANNARE BELT TENSIONER 4713860
9 | 1 |GENERATOR ALTERNATOR 24V, 100A 4713861
* | 1 |FILTERSATS MOTOR __|FILTER KIT ENGINE Pos 1-2 & 4-6 4713869
“ | 1 |MOTOROLJA ENGINE OIL CAT DEO 15W-40 | F03310
“ | 1 |GLYKOL GLYCOL CAT ELC F03694

T:?gs g?; Benamning Description Dimension F"Aar:i.nr:r

K info@cranab.se @& +46-(0)933-135 00




E S|agkraft® Sats nr/ Assy. nr: 4713132

Utgava / Revison: 2

HYDRAULPUMP KPL W70
HYDRAULIC PUMP

Tightening forque 86 Nm
(Clamp coupling Splines)
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a Slagkra

® Sats nr/ Assy. nr: 4713132
Utgava / Revison: 2

HYDRAULPUMP KPL W70
HYDRAULIC PUMP

1 | 1 |HYDRAULPUMP HYDRAULIC PUMP 5018499
2 | 1 |KOPPLINGSSATS COUPLING KIT 4712942
3 | 1 |SUGANSLUTNING SUCTION LINE W-Serie 5018535
4 | 4 |FLANSHALVA FLANGE 1"SAE 1039874
5 | 2 |FLANSHALVA FLANGE 2.1/2"SAE 1039916
6 | 1 |MELLANFLANS SPACER 1" SAE 1038609
7 | 1 |TRYCKGIVARE MH2 PRESSURE 0..400 bar/ 24V | 4707649
TRANSMITTER
8 | 1 |PROPP PLUG G1/8 1060816
9 | 3 |ORING O-RING 32,93x3,53 1038066
10 | 1 |ORING O-RING 69,44x3,53 1039510
11 | 1 |ADAPTER ADAPTER 1/8'R - 1/4'RF 4713709
12 | 1 |ADAPTER ADAPTER 1/8"G1/4"G 5018660
13 | 1 |ADAPTER ADAPTER 716"U-1/4"G 4710052
14 | 2 |ADAPTER ADAPTER 3/4"G-7/8"J 1039585
15 | 1 |BRICKA TREDO SEAL GSTB 1/8 947083
16 | 2 |BRICKA TREDO SEAL GSTB 5/8 1038231
17 | 1 |KLAMMER CLAMP 83-91MM 5018275
18 | 12 |SKRUV SCREW M6SF 8.8 M10x25 | 1060420
19 | 4 |SKRUV SCREW MC6S 12.9 M10x35 | 1013994
20 | 4 |SKRUV SCREW MC6S 12.9 M10x55 | 1038655
21 | 4 |SKRUV SCREW MC6S 12.9 M12x30 | 1060926
22 | 4 |SKRUV SCREW M6S 8.8 M12x35 | 1060425
23 | 8 |SKRUV SCREW L= 38mm Helgangad | 4713194
24 | 8 |BRICKA WASHER BRB 11x22x2 1043116
25 | 4 |BRICKA WASHER BRB 13x24x2 1060378
T:?gs g?; Benamning Description Dimension F"Aar:i.nr:r

M info@cranab.se &
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E SIagkraft® Sats nr/ Assy. nr: 4712954

Utgava / Revison: 1

MOTORPAKET W70
DOOR & LIGHT KIT
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Art. nr

Benamning Description Dimension Part. nr
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a Slagkraft’

Sats nr/ Assy. nr:

Utgava / Revison: 1

4712954

MOTORPAKET W70

DOOR & LIGHT KIT

*INCLUDED IN THE DOOR KIT

1 | 1 |HUVSV. HOOD 4713584
2 | 1 |MOTORLUCKA KPL ENGINE DOOR KIT 4713157
3 | 1 |KYLARLUCKA SMST RADIATOR DOOR KIT 4711229
4 | 1 |LUCKA OLJEKYLARE __ |DOOR OIL RADIATOR 4713210
5 | 1 |HORNKAPA KPL CORNER COVER KIT 4713214
6 | 1 |VENTILKAPAKPL VALVE COVER KIT 4713217
7 | 1 |LUFTFILTERSKYDD KPL |AIR FILTER COVER KIT 4713422
8 | 1 |BLIXTLJUS FLASHLIGHT 4712527
9 | 1 |BELYSNINGSSATS WORK LIGHT KIT 4713612
10" | 2 |GANGJARN HING 5018226
11" | 10 |BRICKA (SPARRTAPP) _ |WASHER (LOCK PIN) 5018371
12 | 20 |POPNIT RIVET 5018372
13* | 3 |HANTAG HANDLE 5018227
14" | 2 |SKRUV SCREW M6SF 8.8 M6x12 | 1060731
15 | 3 |SKRUV SCREW M6SF 8.8 M10x20 | 4703759
16 | 2 |SKRUV SCREW M6SF 8.8 M10x25 | 1060420
T:?gs g?; Benamning Description Dimension F"Aar:i.nr:r
K info@cranab.se @& +46-(0)933-135 00




E S|agkraft® Sats nr/ Assy. nr: 4713612

Utgava / Revison: 0

BELYSNINGSSATS
WORK LIGHT KIT

1 | 2 |ARBETSBELYSNING WORKING LIGHT 5018445
2 | 1 |KABLAGE HARNESS 4713613
3 | 3 |BUNTBANDSFASTE CABLE TIE MOUNT 27%27 4708685
4 | 2 |MUTTER LOCK NUT LASMF 8 M8 1060718
5 | 2 |SKRUV SCREW M6S 8.8 M8x20 1060815

T:?gs g?; Benamning Description Dimension F"Aar:i.nr:r

K info@cranab.se @& +46-(0)933-135 00




E S|agkraft® Sats nr/ Assy. nr: 4713690

Utgava / Revison: 0

DEKALSATS
DECAL KIT

1 | 1 |DEKAL W70 DECAL W70 4713691
2 | 1 |DEKAL STRIPE VANSTER |DECAL STRIPE LEFT 4712363
3 | 1 |DEKAL DECAL Varning 5018466
4 | 1 |DEKAL DECAL Varm kylvétska 5014437
5 | 2 |REFLEXVIT REFLEX WHITE 11075 1042312
6 | 2 |REFLEX ORANGE REFLEX ORANGE 110x75 1042311
7 | 2 |REFLEXROD REFLEX RED 11075 1042313

T:?gs g?; Benamning Description Dimension Ifar:i.nr:r
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n S|agkraft® Sats nr/ Assy. nr: 4713680

Utgava / Revison: 1

MONTERINGSSATS EL

ELECTRONICS ASSEMBLY

S o °
ooooooo

@@ Ground point ECU

Ground point

Pos | Ant

Fig | Qty Benamning Description Dimension Art. nr

Part. nr

K info@cranab.se @& +46-(0)933-135 00




a Slagkra

Utgava / Revison: 1

® Sats nr/ Assy. nr. 4713680

MONTERINGSSATS EL
ELECTRONICS ASSEMBLY

1 | 1 |KABELSATS CABLE KIT 4713444
2 | 2 |SKRUV SCREW M6SF 8.8 M10x20 | 4703759
3 | 1 |HUVUDSTROMBRYTARE |MAIN BATTERY SWITCH 4713190
4 | 2 |SKRMC6S 8.8 M5x50 FZB | SCREW MC6S M5x50 1061086
5 | 2 |BRICKA WASHER BRB 5,3x10x1 1039053
6 | 2 |MUTTER LOCK NUT LASML 8 M5 1043777
7 | 1 |KABELFASTE CABLE MOUNT t=2 4714045
8 | 4 |SKRUV SCREW MF6S 8.8 M6x12 | 1043186
9 | 4 |STAUFFKLAMMER CLAMP PP 4701343
10 | 4 |STAUFFKLAMMER CLAMP 4712792
11 | 16 |SKRUV SCREW MC6S 8.8 M6x25 | 1060928
12 | 2 |STAUFFKLAMMER STAUFF CLAMP 321.3/21.3-PPH 4710035
13 | 2 |SKRUV SCREW MC6S 8.8 M8x30 | 1042654
14 | 2 |STAUFFKLAMMER STAUFF CLAMP 4712905
15 | 8 |SKRUV SCREW MC6S 8.8 M6x30 | 1043488
16 | 1 |SKRUV SCREW MC6S 8.8 M6x16 | 1043090
17 | 5 |MUTTER LOCK NUT LASMF 8 M6 4707635
18 | 1 |SKRUV SCREW M6SF 8.8 M10x40 | 4705987
19 | 1 |MUTTER LOCK NUT LASMF 8 M10 1060437
20 | 1 |FASTPLAT MOUNTING PLATE ECU t=3 4713258
21 | 2 |SKRUV SCREW MGSF 8.8 M8x20 | 1060600
22 | 2 |MUTTER LOCK NUT LASMF 8 M8 1060718
23 | 14 |BUNTBANDSFASTE CABLE TIE MOUNT 27x27 4708685
T:?gs g?; Benamning Description Dimension F"Aar:i.nr:r
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HSIagkraft® Sats nr/ Assy. nr: 4713444

Utgava / Revison: B

KABELSATS
CABLE KIT

Pos | Ant
Fig | Qty

Art. nr

Benamning Description Dimension Part. nr
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a Slagkra

Utgava / Revison: B

® Sats nr/ Assy. nr: 4713444

KABELSATS
CABLE KIT

1 | 1 |ELCENTRAL ELECTRICAL BOX 4713445
2 | 1 |MOTORKABLAGE ENGINE HARNESS 4713446
3 | 1 |VENTILKABLAGE VALVE HARNESS 4713447
4 | 1 |TANKKABLAGE TANK HARNESS 4713448
5 | 1 |MELLANKABEL MOTOR |LINK HARNESS ENGINE 4713449
6 | 1 |HYTTKABLAGE CAB HARNESS 4713450
7 | 1 |BATTERIBRYGGKABEL |BATTERY LINK CABLE 4713452
8 | 1 |BATTERIPLUSKABEL  |BATTERY PLUS CABLE 4713453
9 | 1 |BATTERIMINUSKABEL |BATTERY MINUS CABLE 4713454
10 | 1 |STARTMOTOR STARTER MINUS CABLE 4713455
MINUSKABEL
11 | 1 |GENERATORKABEL ALTERNATOR CABLE 4713456
12 | 1 |JORDKABEL MOTOR | GROUNDCABLE ENGINE 4713457
13 | 1 |JORDKABEL GROUNDCABLE MAIN 4713516
HUVUDBRYTARE SWITCH
14 | 1 |STROMKABLAGE POWER HARNESS 4713523
15 | 1 |NODSTOPP EMERGENCY STOP 4713590
16 | 1 |TANDNINGSLAS KEYSWITCH 4713591
17 | 1 |SUMMER/BUZZER BUZZER 4713592
18 | 1 |MELLANKABEL HYTT _ |LINK HARNESS CABIN 4713595
T:?gs g?; Benamning Description Dimension F"Aar:i.nr:r
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a Slagkra

Utgava / Revison: 0

ft® Sats nr/ Assy. nr: 4713597

HYTTSATS
CAB KIT

Pos
Fig

Ant
Qty

Benamning

Description

Dimension

Art. nr
Part. nr
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a Slagkra

ft® Sats nr/ Assy. nr: 4713597
Utgava / Revison: 0

HYTTSATS
CAB KIT

1 | 1 |DISPLAYENHET DISPLAY UNIT IQAN MD5 M19 4712818
2 | 1 |SKARMHALLARE SCREEN HOLDER TOP t=2 4713593
OVERDEL PART
3 | 1 |SKARMHALLARE SCREEN HOLDER t=2 4713594
UNDERDEL LOWER PART
4 | 6 |SKRUV SCREW MRT-TT Md4x8 4703786
5 | 1 |ZIRKONAKIT ZIRKONA KIT 5018180
6 | 1 |JOYSTICK JOYSTICK 5018864
7 | 1 [FAsTE MOUNTING t=4 4710393
8 | 1 |SKYDDSHOLJE COVER 4710477
9 | 4 |SKRUV SCREW SKR MRT 8.8 M5x20 | 4710573
10 | 1 |DORRBRYTARE KIT DOOR SWITCH SET 5018140
T:?gs g?; Benamning Description Dimension Ifar:i.nr:r
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